
RNG Consultancy
PO Box 53613

Dubai, United Arab Emirates
Tel:+971 (0)55 750 6399

EN 12150 - 1: 2012 Test Report

Record No: 5

Inspector: Richard Gulliver

Date: 15/02/2013

Time: 14:36:16hrs

Production Details
Project No:    123458 Project Name:    Dubai Marina Mall

Batch No:    1005 Order No:    N/A Customer:    N/A

Item No:      Test Piece Nominal Thickness:    6mm Nominal Width:    360mm Nominal Height:    1100mm

Manufacturer:    AGC Glass Europe Glass Type:    Clear Float

Product:    Planibel Clear Manufacturers Batch No:    48A1554563

Paint Batch No:    N/A Tempering Furnace: Cooltemper Super Jetstream 2540

Size Tolerance and Thickness.
Width1:     360mm

Width2:     360mm

Height1:    1101mm

Height2:    1059mm

Left Diagonal:     1158mm

Right Diagonal:   1157mm

Size Tolerance:    1.00mm

Diag Tolerance:   1.00mm

Size Tol Result:       PASS

Diag Tol Result:      PASS

Actual Thickness:   5.82mm

Thickness Result:

PASS

Hole 1
Nom Dia:   N/A Act Dia:   N/A Land:   N/A Pitch:   N/A C Land:   N/A Result:   N/A

Hole 2
Nom Dia:   N/A Act Dia:   N/A Land:   N/A Pitch:   N/A C Land:   N/A Result:   N/A

Hole 3
Nom Dia:   N/A Act Dia:   N/A Land:   N/A Pitch:   N/A C Land:   N/A Result:   N/A

Hole 4
Nom Dia:   N/A Act Dia:   N/A Land:   N/A Pitch:   N/A C Land:   N/A Result:   N/A

Hole 5
Nom Dia:   N/A Act Dia:   N/A Land:   N/A Pitch:   N/A C Land:   N/A Result:   N/A

Hole 6
Nom Dia:   N/A Act Dia:   N/A Land:   N/A Pitch:   N/A C Land:   N/A Result:   N/A

Distortion
Roller Pitch:      115mm

Roller Wave:     0.04mm

True Distortion: 120.98Dmdpt

Distortion Result:

PASS
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Overall Bow
Width1:      0.1mm

Width2:      0.2mm

Height1:     0.9mm

Height2:     0.8mm

Diagonal:    1mm

Max Bow:   0.86mm/m

Overall Bow Result:   PASS

Edge Lift
Width1:    0.09mm

Width2:    0.10mm

Height1:   0.07mm

Height2:   0.06mm

Max Edge Lift:   0.10mm

Edge Lift Result:

PASS

Mechanical Strength - 4 Point Proxy Bend Test.
Applied Force:    1296N

Max Deflection:   55mm

Mechanical Strength Result:

PASS

Mechanical Strength - GASP Test.
Angle:    N/A psi:    N/A kgf/cm²:    N/A MPa:    N/A GASP Result:    N/A

Fragmentation
Glass Type:    Float Min Count:    40 Perimeter:    47 Central:    54

Count:    77.5 Count Result:    PASS Longest:    11mm Longest Result:    PASS

Comment

Within the comments section you can add anything you want with respect to each part of the overall test describing the issues found
and possible courses of action to rectify.
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Summary

Authorised Signature
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